Weight Children’s 100mg/5ml Infant 50mg/1.25 ml

13 pounds
15 pounds
20 pounds
22 pounds
24 pounds
26 pounds
30 pounds
35 pounds
40 pounds
45 pounds
55 pounds
60 pounds

Give weight based dose with solid food orally every

3 ml

3.2 ml
4.3 ml
4.7 ml
5.0 ml
6.0 ml
7.0 ml
7.5 ml
8.0 mi
10 ml
12 ml
14 ml

6-8 hours for pain.

Weight:
First dose:

1.5 ml
1.6 ml
2.2 ml
2.3 ml
2.5 ml
3 ml
3.5 ml
3.7 ml
4 ml
5 ml
6 ml
7 ml

Next dose:



